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e,

The following sample(s) was/were submitted and identified on behalf of the clients as : SILICONE RUBBER(The
following type samples were treated after post cure(200°C,4hours))

SGS Job No. : SP21-024808 - SH

Client Ref. Information : See attachment

Date of Sample Received : 06 Aug 2021

Testing Period : 06 Aug 2021 - 12 Aug 2021

Test Requested : Selected tesl(s) as requested by client.

Test Method : Please refer to next page(s).

Test Results : Please refer to next page(s).

Result Summafy - 2\ SR =
Test Requested | Conclusion

~ US FDA 21 CFR 177.2600- Total extractives |  PAScHEE

Signed for and on behalf of

SGS-CSTC Standards Technical Services (Shanghai) Co., Ltd.
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Test Report No. SHAEC2116913501

Test Results :

Test Part Description :

Specimen No.  SGS Sample ID Description
SN1 SHA21-169135.004  Translucent soft solid sheet
Remarks :

(1) mg/dm? = milligram per square decimeter
(2) mag/kg = milligram per kilogram

(3) °C= degree Celsius

(4) < = less than

(5) MDL = Method Detection Limit

(6) ND = Not Detected ( < MDL)

Date: 12 Aug 2021

Page 2 of 4

Material

(claimed by the client)

Silicone rubber

US FDA 21 CFR 177.2600- Total extractives
Test Method : With reference to US FDA 21 CFR 177.2600.
Simulant Used Time Temperature  Max. Permissible Result of 004 Comment
Limit Total extractives
Distilled water 7.0hr(s) Reflux 20mg/inch? 1.4mg/inch? PASS
temperature
Distilled water 2.0hr(s) Reflux 1malinch? <0.5mg/inch? PASS
Succeeding extraction temperature
n-Hexane 7.0hr(s) Reflux 175mg/inch? 11.4mglinch? PASS
temperature
n-Hexane 2.0hr(s) Reflux 4mglinch? <0.5mg/inch? PASS
Succeeding extraction temperature
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Attachment

XHG151.TY171.TY191.TY221.TY351 TY371.TY391.TY651.
TY691,TYB56.TY971.TY976 TY991.TY0221B9.TY1891.
TY2800. TY1841DT.TY1841.TY3751.TY3791.TY3961.TY3991.
TY4171.TY4191.TY4366, TY4391.TY4396, TY4771.TY4791.
TY4971.TY4991,TY5151.TY5191.TY5171,TY5351.TY5371,
TY5391.TYS741.TY5751.TYS771.TY5791.TY5951.TY5971.
TY6141.TY6145TY6191.TY6195 TY6341 TY6391.TY6745,
TY7151.TY7191.TY8171.TY8191.TYB471,TY8491.TYB771.
TY8791.TY9241.TY9261.TY9231.TY9371.TY9551.TY9532.
TY9542.TY9552 TY9562.TY9572. TY 9582, TY9591.TY9641,
TY96S1.TYA151. TYA1I1L.TYEI17TA.TYET7T1.TYF151.TYF191,
TYF351,TYF651.TYFB56,TYF351 TYG751. TYK151.TYK171,
TYK191. TYK371, TYK751. TYK752 TYK753. TYK791, TYK792,
TYK793.TYQ151.TYQ171.TYQ761.TYR751. TYR752.TYR753.
TYS771.TYS791,TA0001,TA0002, TA0D03,TB00O1,TB0002,
TB0003.TC0001.TE0002. XHG-1031.XHG-1041. XHG-1051,
XHG-1061,XHG-1071 XHG-1081XHG-251 XHG-271,
Si001001408.TY2961-30GC.TY2961-40GC.TY2961-50GC,
TY2961-60GC.TY2961-70GC.TY2961-80GC
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Sample photo:

SHA21-169135.004

SGS authenticate the photo on original report only
*** End of Report ***
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